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Wet & Dry adhesion test on Abodo
Timber

Teknos Report Ref:
Tek : 77278

Prepared By:
David Cox

Prepared for:
Abodo

Test Purpose

To test the adhesion performance of Teknos coatings to the substrate ( Abodo ) provided by Abodo UK. Abodo is a
thermally modified timber which originates from New Zealand Radiata Pine. Wet and Dry adhesion tests were
carried out across the four pieces ( see below )
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Product Tested

2 x Aquatop 2901 Antistain Aqua & 1 x Aquatop 2600-22 Clean White Satin

The sample was manually sanded with 220 grit prior to application

Sample 1

The above is an indicative result of both wet and dry adhesion tests

For the purpose of consistency and accuracy two tests were carried out- wet towels were compressed onto the
substrate and left in situ for 3 hours , at the end of the period ,the adhesion tests were carried out using a cross cut
template with 2mm spacings & ACC753 adhesive tape.

[4. Ovorwiew - Croaa-cut classification

’ scocording to
| CcCroans-cut Mccording to EN ISO 2409 ASTM D gao’
E=aEI 2 o
1l The edgos of the cuts aro Tho odgos of tha
completaly smooth, nona of SUts aro completely
the squaros of the lattico is SarGotly: nonhe of the
detached squnros of tho lattico

s detached.
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Dotachmont of small Nlakos Small flakos of the
Oof thhe coating at tha conting are doetachad
INntersections of the cuts. A ot Intorsoctions: loss
Crosn-cutl aram Nnot groantor than 8% of tho aron
than 5% Is affoctod is affectod
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The coating has Nakod Small flakos of tho
the edgos and/or ot coating are detachod
the Intaorsections of tho slong edgon and ot
Outs. A Cross-cut aren INntersoctions of cuts,
s than 59% but not The nron affected is
than S59% to 159% of the
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Product Tested

1 x 2901 Aquatop 2901 Antistain Aqua & 2 x Aquatop 2600-22 Clean White Satin

The sample was manually sanded with 220 grit prior to application

Sample 2

The above is an indicative result of both wet and dry adhesion tests

For the purpose of consistency and accuracy two tests were carried out- wet towels were compressed onto the
substrate and left in situ for 3 hours , at the end of the period ,the adhesion tests were carried out using a cross cut
template with 2mm spacings & ACC753 adhesive tape.

[4. Overwlew - Croas-cut classification

[ according to
| cross-cut according to EN ISO 2409 ASTM D 33589

| oo
o
The aedgos of the cuts aro Tho odgos of the
complotgly smooth, none of cuts aro complately
the squaros of the lattice is smooth; none of tho
detached squares of theo lattice
in detached.
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Deotachmont of small Nlakos Small flakos of thae
of the coating at tho conating are daetachad
intersections of the cuts. A at intorsoctions; loss
Crosn-cut aron Nnot groator than 8% of tho aroa
than 5% Is affoctod is affected
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The coating has fllakoed Smaill lakes of tho
“mlong the edgoes and/or st coating are detachod
the Intorsections of tho slong edgos and at
 Quls. A Cross-cut aroa Intersoctions of cuts,
o Fthan 5% but not The nron affected is
1t 8% to 159% of the
lattic
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Product Tested
1 x 2907 Teak & Aquatop 2 x 2600-24 Teak
The sample was manually sanded with 220 grit prior to application

Sample'3
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The above is an indicative result of both wet and dry adhesion tests
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For the purpose of consistency and accuracy two tests were carried out- wet towels were compressed onto the
substrate and left in situ for 3 hours , at the end of the period ,the adhesion tests were carried out using a cross cut
template with 2mm spacings & ACC753 adhesive tape.

(4. Gverwiew - Grons-cut classification

cross-cut according to EN I1ISO 2409

according to
ASTM D 3359

o
= The edgos of the cuts are
e : = completely smooth, none of
‘ squaros of the lattico is
detached.

56
Tho odgos of tho
cuts aro complotely
smooth; none of tho
squnres of the Iattice
s detached.

of the coating at tha
ctions of the cuts. A
BB-cut aron not oromor

BRIt S
Small flakos of the
conting are detachad
at intorsoctions; loss
than 8% of tho aroa
is affected.

2:
The coating has flaked
g the edgoes and/or at
- lona of tho

38:

Small lakoes of the
coating are detachod
slong edgos and at
Iintersoctions of cuts,
The anron affected is
5% to 159% of the

lattic
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Product Tested

1 x 1410 Preservative 1 x 2900 Colourless & 2 x Aquatop 2600-24 Ebony

The sample was manually sanded with 220 grit prior to application

Sample 4

The above is an indicative result of both wet and dry adhesion tests

For the purpose of consistency and accuracy two tests were carried out- wet towels were compressed onto the
substrate and left in situ for 3 hours , at the end of the period ,the adhesion tests were carried out using a cross cut
template with 2mm spacings & ACC753 adhesive tape.

(4. Gverwiew - Gross-cut ciassification

J according to EN ISO 2400 | aG5ording to

5
O
The edgos of the cuts aro The odgos of the
...... completely smooth, none of cuts nh'o wmuo'('.ru‘z
the squaros of the lattice is SOOI NONG O

squnres of tho lattice
dotached, is detached.

< 32 AL
Daotachmoent of small flakos Small flakos of thae
~ of the coating at tho coating are detachad
intersections of the cuts. A at intorsoctions; loss

Crosn-cut aren Nnot groator than 6% of tho aroa

~ than 5% Is affoctod. is affected.
2: =i a8
~ The coating has flaked Smaill lakoes of tho
“mlong the edgoes and/or ot coating are detachod

ctions of tho slong edgos and at
DB S-CUt aron intersoctions of cuts,
 but not The aron affected is
5% In 5% to 159% of the
3 lattic
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Wet and Dry adhesion test conclusion

The samples were left to cure for 7 days after the application, the coatings were applied as per Teknos
specification. (available on request)

1410 - Dipped

2907 — Dipped

2901 — Sprayed applied 150 — 175 p

2600 CWS / Teak — Spray applied 150 -175 u per coat.

Both forms of adhesion tests had cross hatch tests that met ISO Class 0 on the Abodo timber.




